S.N|Name of medicine “.L unit N
1 |Adrinaline Inj Amp 9
2 |Ampicilline inj 500mg vial 21
3 |Amoxicilline 125mg tab 1.8
4 |Calamine lotion ph 26
5 |cotrim 240mg tab 1.2
6 |cotrim 480mg tab 2,1
7 |Dexona 8mg vial 15
8 |Hyoscine 10mg tab 7l
9 |Hyoscine Inj 10mg Amp 23
10 |Lignocain 2% vial 28
11 |Magnesium sulphate Amp 12
12 [Metoclopramide inj 10mg Amp 8.5
13 |Metronidazole 200mg ph 20
14 |ORS pkt 5
15 |Paracetamole 500mg tab 0.55
16 |Ranitidine 150mg tab 0.96
List of Free medicine (surgical)
s.N|Name of medicine spcification |unit ASE A BTHYT
ERT HTEH!
1 |D/syringe 3ml pc 3
2 |surgical blade pc 4
List of Free medicine (Family Planning)
s.N|Name of medicine spcification |unit qgE AU BT
@R BT
1 |Depoprovera inj vial 35
List of payable medicine
S.N|Name of medicine spcification |unit ATgE AU BTHET
TrERT HIE
1 |indomethacine 75mg cap 5.5
2 |Alprazolam 0.25mg tab 1.08
3 |Alprazolam 0.50mg tab -

o




e

25mg

4 |traid tab 1.76
5 |traid “omg tab 1.28
6 |clonazepam 10,5mig< tab 1.45
7 |cefixime 60ml ety ph 47

8 |cefpodoxime 60ml ph 12

9 |Amoxiclavunate 375mg tab 14.4
10 |Diclofenac 100mg’ tab 2.4
11 |prednisolon mg/10mg/20n tab 2.8
12 |Domperidone 10mg tab 2.08
13 [amlodipine 2.5mg/5mg tab 2.08
14 |promethazine 25mg tab 2.08
15 | levocetrizine 5mg tab 2.9
16 |lactolose 200m| ph 232
17 |losartan 50mg tab 4.8
18 |serratiopeptidase 10mg tab 6.8
19 |tussinol 50ml| ph 32
20 |vasodrylpd 50ml ph 32

21 |[montelukast 4mg tab 135
22 |tranexamic acid 500mg tab 6.8
23 |cloben G 15gm tube 100
24 |hydrocortisone 100mg inj 65

25 |Atropine 0.6mg inj 6.4
26 |Adrinaline 1ml inj 12

27 |pralidoxine 500mg inj 192
28 |sodium bicarbonate inj 44
29 |Midazolam 5mg inj 38.4
30 |Frusemide 20mg inj 6.4
31 |ondenstrone 4mg inj 19.2
32 [Ranitidine 75mg inj 6

33 |Diazepam 5mg inj 25.6
34 |Metronidazole 500mg inj 19.2
35 |Avil inj 6.4
36 |Hyoscin Butylebromide 20mg inj 28
37 |Paracetamole 500mg tab 0.68
38 |Oxymetazolin 0.05%/0.01%| Nadro 52
39 |[Metformin 500mg/850mg tab 1.6
40 |Bethamethasone drop 36
41 |Oxytocin inj 19.2
42 |Ampicilline & cloxacilline 500mg inj
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S.N|Name of medicine -;f‘}l‘.‘%@:ﬁﬁ;é%ification unit ﬁ%:b? HTH
A A 20” CEE
1 |Amoxycilline 250mg tab 2.5
2 |Amoxicilline 500mg cap 4
3 |Atinolon 50mg tab 1
4 |Balvita pkt 80
5 |chlorpheniramine 4mg tab 0.4
6 |ciprofloxacin 250mg tab 2
7 |ciprofloxacin eye/ear drop ph 15
8 |clove oil ph 12
9 |Dexona 8mg vial 15
10 [Frucemide 40mg tab 0.5
11 |FS+FOlic acid tab 0.75
12 |Gamabenzen lotion ph 30
13 |Ibuprofen 400mg tab 1
14 |Metronidazole 200mg tab 1
15 [Neomycine QOint tube 35
16 [Oxytocin inj Amp 14
17 |Paracetamole 125mg ph 16
18 |Rectified spirit ph 85
19 |Salbutamole 4mg tab 0.45
20 |whitefield oint tube 30
21|Zinc 20mg tab 1.5
List of Free medicine (surgical) W
TR
S.N|Name of medicine spcification unit E[ﬁ% ‘
1 |Bandage than 180
2 |D/syringe 3ml pcC 3




Vi |IN|lO|L s W

D/ syringe N pC 37
Guage >3 than 180
surgical blade i pC 4
suture needle - pC 30
Gloves (disposable) pC 3.2
cotton Roll 95
IV set pcC 12

10 |Adesive tape Roll 125

List of Free medicine (Family Planning)

S.N|Name of medicine spcification/unit
1. |condom pC
2. |OCP cycle

TRENE o




S.N |[Name of medicine unit i HIHT AT
1 |Albendazole 400mg tab 3.99
2 |Antacid tab 0.9
3 |Vitamin B complex tab 0.85
4 |charcoal powder pkt 14
5 |ciprofloxacin 500mg tab 3.9
6 |cotrim DS 960mg tab 2.9
7 |Diclofenac sodium Inj 75mg Amp 7.99
8 |Doxycicline 100mg cap 1.99
9 |Gentamycine 80mg vial 14
10 |Metronidazole 400mg tab 1.49
11 |Pheniramine inj 25mg Amp 6.99
12 |Povidine solution ph 129
13 [RL Ph 37
List of Free medicine (surgical)
S.N |Name of medicine spcification unit i HTHT AT
5 surgical blade pc 4
6. suture thread Roll 19
List of Free medicine (Family Planning)
S.N |[Name of medicine spcification unit i HTHT AT
1 |Implant set 320
2 [IUCD set 84
List of payable medicine
S.N |Name of medicine spcification unit ZfTe BT AT
N
1 |indomethacine 50mg cap 2.9
2 |flexon tab 1.19
3 |Flexon ph 21
4 |Cefadroxil 60ml ph 59
5 |Levocetrizine 60ml ph 51
6 |Albedazole 15ml ph 1 (G098
I\l |




7 |Amoxiclavunate  50% tab 18.99
8 |Amoxiclavunate 60ml T _ ph 99
9 |[Brica BM 60ml SRS ph 39
10 |aceclofenac 7 300mg tab 2.9
11 |Azithromycin 500mg tab 11.49
12 |Pantaprazole 40mg tab 3.19
13 [Omeprazole 20mg cap 1.49
14 |Rabiprazole 20mg tab 3.49
15 [Hyoscine butylebromide 20mg tab 12.99
16 |cefixime 200mg tab 6.99
17 |cepodoximeproxetil 200mg tab 13
18 |Levofloxacillin 500mg tab 7.99
19 |ofoxacin 400mg tab 6.49
20 [cefuroxime axetile 500mg tab 31.49
21 |itraconazole 100mg tab 1D
22 |calcium carbonate 500mg tab 1.49
23 |fluconazole 150mg cap 9.99
24 |grisofulvin 500mg tab 2.49
25 |Turbinafen 250mg tab 12.99
26 |amoxicilline 500mg cap 3.99
27 |ampicilline & cloxacilline 500mg cap 4.49
28 |Beclomethasone dipropionate 15 gm tube 49
29 |Betamethasone valerate & neo 20gm tube 49
30 |losartan 25mg tab 3.49
31 [serratiopeptidase 10mg tab 6.99
32 |Fexofenadine 120mg180mg tab 7.49
33 [salbutamol 4mg tab 0.79
34 |silver sulfadizine 25mg oint 41
35 |mupirocin 5g tube 79
36 [terbinafinbe 15g tube 78
37 |Diclofenac gel tube 47
clobetasolpropionapegentamy
38 |cine sulphate & miconazole 15gm tube 59
nitrate
39 |calcium gulconate inj 19
40 |potassium cloride inj 23
41 |Vitamin B complex inj 7
42 |Diazepam 5mg inj 21
43 |tramadole 50mg inj 17
44 |Mennitol 100ml inj 76
45 |tranexamic acid 500mg inj 69
46 |phenytoin inj o .| [ ¥4 5
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47 |methargin Y o inj 29
48 |cefotaxime | 250Mmg /500mg inj 33
49 |Amikacin 250mg/500mg inj 29
50 |Ringer Lactate 500ml inj 3/
51 [DNS 500ml inj 34
52 |Ceftriaxone 250mg/500mg inj 34
53 |Pentoprazole 40mg inj 35
54 |Gentamycine 20mg inj 17
55 |Diclofenac 75mg inj 7.99
56 |Ranitidine 75mg inj 6
57 |ciprofloxacin 200mg inj 33
58 |lbuprofen 400mg tab 1.49
59 |Aspirin 75mg/150mg tab 1.19
60 |Livertonic 200ml ph




